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Transmitter Preparation
EEIT R

Transmitter Battery Installation
EEREhRE

Battery Cover

Open battery cover at the bottom of transmitter.
Install batteries. Follow the direction of batteries
designated in the inside of battery box.

EERSNRITRENET, RESt.
IRFEE AR RE BN SEEIEE .
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4X AA Alkalln Batteries
AA IR ~

. <daHz

Control Panel  #:4|m#

Steering Wheel i

Throttle Trigger iHif*#dn

Battery Compartment ®ith &
Charging Jack #&EH M

Sterring Servo Reverse [ 1F 3 B
Power LED & ilifg/~i&

Steering Trim & i1 4 i

Bind Button #tEi%tl

Throttle Servo Reverse i[9 iF iy B A
Battery Voltage & ih 7

Steering Dual Rate [ K/ M

Power Switch &R

Throttle Trim "}




Battery
it

1. Install Transmitter Batteries

LA T

2. Connect Battery to ESC

AT

3. Switch on Transmitter First

B RGH

4. Switch on ESC Second

e

Battery Charger
(Not Included)
FEH G (N ELAR)

Electronic Speed [ ..
Controller / Switch ™’

Receiver

Helowk

Note: When done driving Turn Off the
ESC and THEN Transmitter

TER: A LR BB P G B e PR o
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$Rim (B)

@ Hex Wrench
+FER

No need to pre-drill precise holes
(1mm to 15mm)can be drilled

AT LA T8 S A FL2ERE 30 8 1 mm—1 5mm

FLVRF B P G
@ Needie Nose Pllers @ Avl @ Grease @ Screw Cement @ H162
N i e hEp RHARIK Instant Glue
R B 7K
—eonl < E
ey

@ Differential Grease @ . H154 @ Wire Cutters @ H096

EiEH Body Reamer it ROUND CUTTER

HRKT] P 5177

@ Volybdenum Grease(Black) T 4

2>

@ sharp Hobby knife
EXW)

For trimming bodies!
RATiEaeEss!




Servo Saver Turnbuckle
fRBRAIAT

| Bag -A

TG8019 3x45 Turnbuckle

3x45H
(TR (@)

T08606 5.8 Ball End

. 89:@
| O

T08606 5.8 Ball Stud
5. 8Fksk

T08666 M3 Nylon Nut
M3 fe iR

O

T08674 M3x15 Screw

A Projection.Note direction ‘
ERI5 |

T08606
5.8 Ball End

Select the servo horn matching the servo being used.
IRIBRIBRAIE R FARE

Futaba-25T Hitec-24T  Sanwa/JR/KO-23T

T08666

T08620

Steering Servo Horn-F

HEERE-F

M3x 158842 5. BTRKEE |
@ Dm """""" TG8019 7 |
3x45 TL‘JrnbuckIe >
3IxA5HIF - |
U - T08674
T08606 ‘ M3x15 Screw
5.8 Ball Stud —_ M3x15§'.§ﬁ
5. 8Bkk
Buffer
2 Bag-A
|
T08954
1998 o
EhES ‘ M3x14882%
\
1 |
T08953 \
Servo Saver-Top —__ T08666
-+ | M3 Nylon Nut .
MIfE IR

1mm

ﬂ

T08651 Buffer Screw
iz sy

) fomm

W3708 3x7x0.8 Washer

@H 3x7x0. 8
T08666 M3 Nylon Nut
e che b
©H

T08674 M3x14 Screw
M3x 144222

© | s

\
T08953 |
S_(_ervo Saver-Bottom
EhEE-T |
\ = T08651
Buffer Screw
| ZpigL
\
| /
T08956
ff[vo Saver Spring | T08651 ggrggggver-Leﬂ
R | Steering Rack ZhEE-E
a4 IEER s
T08954 ‘ /
Servo Saver Nut — W3708
eyl 3x7x0.8 Washer V

3x7x0. 8 F

Ture-to -scale diagram

(8 =t

1 Assemble as many times as specified




Servo Saver Post/Side Plate
3 e | Bag-N B

TG8003
Side Plate-Right

MR-

TG8060

~— Chassis

353

2 ol
© T08955

T08674 !
M3x8 Screw \
M3x84R 22

T08674 M3x8 Screw
M3x84Z 24

O ...

T08674 M4x10 Screw

TG8003

Side Plate-Left
M4x 104822
\\ R #

T08674

M4x10 Screw

M4x 1082822

Buffer
il o | Bag-A
©) T08674

___— M3x14 Screw
Y M3x 148242
T08674

(@) M4x10 Screw
M4x 104822

T08941 ’
Buffer Plate-Plastic — @ g

AR - YBR N

T08666
M3 Nylon Nut
% NI AIZE

- TG8006

B061003 6x10x3 Washer " Front Chassis Stiffener

6x10x38 AISEAT
@ |:| ..................... 4 B061003
T08674 M3x10 Screw 6x10x3 Ball Bearing

M3x 108842 6x10x 3% 7%

(-]

T08674 M3x12 Screw @ 4

© |- -

T08674 M4x10 Screw
M4x 104822

T08666 M3 Nylon Nut
W iZ &}

OF ... 2 i
—
T08674
—

T08674 M3x14 Screw M3x12 Screw
M3x 144822 M3x 124224

] M3x10 Screw
(:) |]m ........... M3x 108822

[ 2]




Front/Rear Differential T08636
i/ RERER | Bag-C = T08633 M3x12 Screw
— 4

20T Diff Gear
Vo T08633 T08633 - . M3x 124842
?@§ 20T Diff Gear T08633 2.5x11.5 Pin 20T§EJI-_/'~:I$Q
N 20Ty | 10T O Cear W41202 | 2.5x11. 584t |
10TERIGEH \ |
| T08633 | | T08633 | Ej | W61102
2.5x11.5 Pin Diff Shaft -
\%7 2. 5x11. 5404t @ oL % | 5 |
Q‘D 3 £ T08600 |
~~ W61102 | ‘ ‘ __— Differential Pads
s ERB
~ \ \ \
2 T08600 =
lr | @g % a | T08636 |
L LS S ‘ ' | \
7000# for Front \\»\ |
T08600 30004 for Rear f) T08636
| 1N, - ing J \ ~ \
- = Differential Housing S - 43T Diff Gear
‘ £EE ‘ | ‘ WTEEER |
E 2 B081605 ‘ ‘ 9 B081605 |
A) o~ 8x16x5 Ball Bearing ‘ ~ 8x16x5 Ball Bearing
8x16x5%H7%& ! ! S 8x16x55H%& |
\ \ \
T08634 T08634
~ Diff Connecting Cup | | ~ Diff Connecting Cup |
EIRIEM EIRIEM

T08600/T08636 5.8x1.9 O-Ring W41202 4x12x0.2 Washer W61102 6x11x0.2 Washer B081605 8x16x5 Ball Bearing T08636 M3x12 Screw
5.8x1.9 0if 4x12x0. 28 5 6x11x0. 28 8x16x5%H7% M3x 128822

Front Differential Case
Eﬁﬁfzizzg | Bag-CID TG8016

87mm Center Front CVD

87mmeRCVD \

TG8016
M5x4 Screw

wsxaigzzz Q)

/

B061305 s
6x13x5 Ball Bearing
6x13x55H 7&K \ 7

T08601 ’ /

Differential Case (Q Q"% @

ERTE S

N o> S “ W131602

B061305 6x13x5 Ball Bearing
6x13x5%H7%

Q] .

W131602 13x16x0.2 Washer
13x16x0. 28

/ 13x16x0.2 Washer
13x16x0. 2# 5

T08636

7
10T Gear E
10Ti5% {/('35 )

T08673 M3x16 Screw
M3x164% 22

TG8016 M5x4 Screw
M5x448 22

.................... |

T08673
M3x16 Screw

M3x 164822

2 Assemble as many times as specified




Front Swaybar
7 Bag-D
T08606/

©
/

T08601
M2.5x8 Screw
M2. 5x8iE 22

T08606
M3x3 Screw

M3x 38R 24

T08601 M2.5x8 Screw
M2. 5x848 22

© |

T08606/T08601 M3x3 Screw
M3x34R 22

ow ... 4
T08606 6.8 Ball Stud

6. 8FkkL
) D )

T08606 6.8 Ball Stud
6. 8kk

0

/ T08647
T08601 ;-323)2: Mount Front Swaybar
M3x3 Screw - BIRG R
W3x34B 2L R 504 ] E
Front Hub Carrie
8 4 Bag-D
TG8018 T08603
2.5x12.8 Pin Front Hub Carriers 12 Degree
2. 5x12. 854t AIZCEE12/
TG8018 @ Tosr72 T08604
132mm Dr_lve Shaft CVD Connecting Cup Steering Block
132mmf& i CVDIEFF #Eg
TG8018 &) A \ i T08603
5x8.5 Shaft — L King Pin Bushing
e KEHHE
TG8018 5x8.5 Shaft
TGB018 2.5x12.8Pin 5x8. 54l
. 5x12.
........................ B081605
L3 oo _ T08603 King Pin Bushing 8x16x Ball Bearing
B131904 13x19x4 Ball Bearing AFSHHE 8x16x54f7F
13x19x 4% 7% / TG8015
I Wheel Hex Hub
.......... N EE
TG8015 2.5x16.8 Pin M4x14 Screw &

5 2.5x16. 85§t M4x1442 42
""""" C—— .2
B081 6058 81xg 65)(5% %(au Bearing To8e75 mtﬁ?,sgew
7: \
e om o 2
T08673 M4x14 Screw
MAx 1488 24
AL — 4

B131904
13x19x4 Ball Bearing

13x19x4%Mh7%

|

& 2
@
\ /
TG8015 T08675
2.5x16.8 Pin M4x4 Screw

2.5x16. 88t 4 qumsy

Assemble both Left and Right
HEEFE

Ld

X2

Assemble as many times as specified




Front Hub Carrie
9 B4 Bag-D

T08675
M4x10 Screw T08751
M4x 104822

Front Hub Carrier Bushing !ga,

EIESEES
N

T08751 Front Hub Carrier Bushing @ <
AICREAE
:I Q0
.......... 4 /

T08675 M4x10 Screw

M4x10 4E2% TG8001 >
I 2 Front Lower Am <<
T08751 Méx16 Scrow AT T EE
X
- T08751
‘ 4 & \ M4x16 Screw
""" Max 164822
Front Suspension
1 0 Bag-D T08645 i)((%égﬂ?haft

T08674 M3x35 Screw

M3x35 4222
T08673
M3x16 Screw
M3x16#gZ2
TU0839 T08674 T08674 M3x15 Screw
\ Arm Mount-FR M3x15 Screw M3x15 4R

/ BB EEE-FR woasge | (O) —_

\ 2
W > /\ T08673 M3x16 Screw
S8 /ﬂ @ M3x16 4222

L

T08674

M3x35 Screw

M3x3542 22
T08763 . T08645
Arm Mount-FF 4x73 Arm Shaft
1B & FE-FF A7 E 4y

V Assemble both Left and Right
A HIEFA ITI




Front Shock Tower
m BRER Bag-D

TG8005
Front Body Mount

IR

T08673
__— M3.5x25 Screw

f M3. 5x25482%

X
T08622 6@
Shock Top Ball Stud — gf

T08673
M3x12 Screw

M3x 124824 L% | |
' A
"‘ )

M3x12 Screw TG8012
M3x 124224 Front Shock Tower
AIEEERE
T08674 M3x12 Screw T08673 M3.5x25 Screw T08622 Shock Top Ball Stud T08673 M3x12 Screw
M3x12 $2%% M3. 5x25 #8242 BE FEksk M3x12 4222

Front Upper Turnbuckle
BIERAT | Bag-D ‘ Approx.69.5mm

K969 5mm ‘
T - —— <

A Projection.Note direction /
EEFE
Approx.69.5mm

@i (B - )=

A Projection.Note direction

s, rosz2 o
ey s oim Tt \ ity
1/
IO?S?afl)(énd-Front per 0 S — @
7 SR B b - o @ IS - -~
TG8022 5x96 Turnbuckle T08606 7.8 Ball stud T08606 7.8 Ball stud T08606 7.8 Ball End-Front Upper
5x96RIHT 7.8 Tkk 7.8 Tkk 7.8 TRSLEE-EI L
TN [ o ()2 ()2 | (C (( """ 4
......... 2
11 JrgI:té)ﬁ-u':‘,celIe diagram 1 Assemble as many times as specified




Steering Turnbuckle
sEIAT Bag-D Approx.64.5mm
K64, 5mm
. Steering-Left
110 x1 [ (@) ==
A Projection.Note direction ———
EEFAE
Approx.64.5mm
K#64. 5mm
. Steering-Right Z ——
11 X1 [Peses —_ (@)
e A Projection.Note direction
EEAE
T08606
6.8 Ball Stud — TG8020
6. 8TkL 4x86 Turnbuckle
AxBHIAT "

T08606

68 HAmRR @) )]

D)

\ é)

)

TG8020 4x86 Turnbuckle
l

T08606 6.8 Ball stud
6. 8Ekk

4x86 HIFF
l

I

T08606 6.8 Ball End-Steering
6.8 BKKEE-#a)

Front Upper/Steering Turnbuckle
AL/ T | Bag-D

Front Upper Turnbuckle-Right
I ERIATF-F

T08674
_— M3x16 Screw
M3x 168222

T08666
=2 M3 Nylon Nut
M3/ A iR}

Steering Turnbuckle-Right

HERiT-A

5

Steering Turnbuckle-Left

BERt-E

o) ( Front Upper Turnbuckle-Left
Bl ERIH-E
T08676 2
M3x25 Screw
M3x 2548 24 /lé
\/

T08676
M3x18 Screw

M3x 184822

®

T08674 M3x16 Screw
M3x16 1822

© [

...... 2

T08666 M3 Nylon Nut
MIfE A MR B

o0

T08676 M3x25 Screw

M3x25 %244

T08676 M3x18 Screw
M3x18 4244

Ture-to -scale diagram

1.1 f A

1 Assemble as many times as specified

FELHE
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F S i
(B x| Bag-D

T08674
M4x10 Screw

T08666  MAx10884%

M3 Nylon Nut
M3 e iR £} \

'
T08674
M3x16 Screw
T08674 M3x16 Screw M3x1648 22
M3x16 4224 > X168
(© [— o _\ Tosera
T08674 M4x10 Screw | Mix14 Scrow
MAx10 4222 Mdx 1482 £
©w .,
T08674 M4x14 Screw TG8032
Max14 4222 Front Bumper
U ,| PR
T08666 M3 Nylon Nut
I <)=Y;a. 35
(©)]]'3 IE— 2
Center Differential
Bag-C
T08600 5.8x1.9 O-Ring T08633 T08633 W41202
5.8x1.9 03f ———— 20T Diff Gear | 10T Diff Gear 4x12x0.2 Washer
..................... | e | oTosem
Diff Shaft
W4120244)§12 2%0.3 %V}E;Lsher gv1611g gzw ) 2 5511 5 Pin ‘ @ %IEE; %
. XT1X0. asher
x12x b1 10, 2 Eb 2.5x11. 55%t | 3 ‘ 3
T08600
dD ~— 5.8x1.9 O-ring | — % _
.................... 4 D 5.8x1.9 Of \ \f
' &
W61102 6x11x0.2 Washer O \ a
6x11x0. 28 N > \ Q '
e T08600 \
Differential Housing \ 5000%
____________________ 1 Zigk | 5
B081605 8x16x5 Ball Bearing ‘
8x16x54H 7% ‘
6 (@b} a B081605 |
" 8x16x5 Ball Bearing
8x16x54f 7% |
T08635 | ]; L
" Center Diff Connecting Cup ‘ N
REEREN




Center Differential
M i | Bag-C

. T08633
T08636 5.8x1.9 O(-)ng T08633 20T Diff Gear
5. 8x1.9 03 2.5x11.5 Pin 20TE R LR
2.5x11. 55M%t |
W61102
..................... 1 AN j/\/ 6x11x0.2 Washer ©
W61102 6x11x0.2 Washer d) 6x11x0. 28 T08916
6x11x0. 28 __ MB3x12 Screw
T08600 M3x 128824
o) __— Differential Pads @
EiRSE
.................... 1 T08636 I
B081605 8x16x5 Ball Bearing St o o — &5
-8x1.9 034 T08916
8X1 OxSHA % \\ —— Center Diff Gear Mount
hE G RE
‘ T08915
—” L1 ... 1 3} 46T Center Diff Gear-Plastic
T08916 M3x12 Screw 46T R Z N5 2BR
M3x 124824
@ Dm ................ 4 B081605
—— 8x16x5 Ball Bearing
8x16x5%H 7%
T08635
—— Center Diff Connecting Cup
hEEREN
Center Differential Mount
R R E e | Bag-C
T08673
M3x8 Screw
T08673 M3x8 Screw
M3xBHZ 2L TG8031 ‘ g M3xBHB L%
@ qlm 4 Center Differential Plate @
sessssssssanans *%%E%@E*ﬁ
5
TG8061
Center Differential Mount
SR IR 2 [ RE

TG8061

Motor Mount

SiAE E B

_—




(£ =" | Bag-C

TG8055 M3x14 Screw
M3x 144224

©) [ Jo—— 2

TG8055 M4x14 Screw

M4ax14%2 22
......... 2
TG8055 3x7x0.8 Washer
3x7x0. 8
© :

H393 M4x4 Screw

M4x4 E2%2

M4x14 Screw
M4x 148242

TG8061

Motor Mount

OiAE E EE

H393
Gikig-16T

M4x4 Screw

TGBOG1 ) MxtiRL

TG8061
M3x14 Screw

M3x 144224

TG8061
3x7x0.8 Washer
3x7x0. 8 H

Tighten the screws with one sheet of paper
inserted between both gears.

PR Z BRI —KERRANEE.

~—— Motor Gear-16T

Center Differential
7Y 5sie | Bag-C

FS306 M3x6 Screw
M3x68R 22

)

T08674 M4x10 Screw
M4x 104222

FS306
M3x6 Screw

M3x68E 22

Motor Outside 42mm

Bk HME42mm

TG8029

—— Motor Mount

DRk FRRE

M4x10 Screw
M4x 104822

pE

1mm Washer ‘

I~ )

TG8029 ~

2mm Washer

2mmit

A

TG8029
|
|

|
|
|
|
1

T08674

M3x10 Screw ___

M3x 108842 '

Please use the above configuration when motor-
outside diameter is 36mm

BisMz=236mEEE A LR E

Must be purchased separately
X SR




22" Bag-CIE

TG8017
132mm Center Rear CVD

132mmAR [FCVD \

TG8017
M5x4 Screw
MoxAiBze
/
T08601 B061305
Differential Case 6x13x5 %;;Igearing 7
. 6x13x5%H 7
ZIRAA /
AN AN )
/ B061305 6x13x5 Ball Bearing
W131602 6x13x5%H 7%

7 13x16x0.2 Washer
13x16x0. 28 &

Ol .

W131602 13x16x0.2 Washer
13x16x0. 2B

T08673 M3x16 Screw
M3x 168222

Tose0 (©) (rm—
___Differential Case [ NZ/ NEEEEE 2

EiRFE TG801 7Ml\g5‘)1(§§sigrew
x44R 22
-I\I;ng81?57S?::rew ‘““““ .................... 1
M3x 164242

Rear Swaybar
PH " | Bag-E
T08601 M2.5x8 Screw
M2. 5x8182%

©))L I 3

T08606/T08601 M3x3 Screw
M3x 3% 22

T08606
0 ' ........................... 4 ___— M3x3 Screw
T08606 6.8 Ball Stud & M3x 348 24
6. 8%ksk
‘Em. ..................... 2 J
T08606 6.8 Ball Stud )
6. 8Bksk /
®

) T08601
@ M2.5x8 Screw

M2. 5x81% 22

T08647
Q\’\ T08601 Rear Swaybar
M3x3 Screw JRBFIRAT

T08601

Wx3igzz O
Of- A L 22

Swaybar Mount

2 Assemble as many times as specified

FEENE 771




R | Bl Bag-E

Left /OO) OO\ Right

O ©]
T08605
Rear Hub Carriers
%R e

TG8015
2.5x16.8 Pin

2.5x16. 85M%t

/

TOSGHN /\

N
M4x4 Screw / éos»] 605
M4x44R 22 8x16x5 Ball Bearing
8x16x54H7F
\ /Q TG8015
@ N Vyheel Hex Hub

NRECEE

TG8018
132mm Drive Shaft
132mmf& EhE
TG8018
5x8.5 Shaft \

5x8. 5%

TG8018
2.5x12.8 Pin

2. 5x12. 8405t

TO08772
CVD Connecting Cup

CVDHEAR

B131904
13x19x4 Ball Bearing
13x19x4%Hh7%

TG8018 5x8.5 Shaft
5x8.5
........................ 2
TG8015 2.5x16.8 Pin
2. 5x16. 85M4t
CC ) . 2
T08675 M4x4 Screw
M4x4%E 22
(©] | — 2
TG8018 2.5x12.8 Pin
2.5x12. 854t
C 0 e
B131904 13x19x4 Ball Bearing
13x19x4%H7%
......... 2

B081605 8x16x5 Ball Bearing
8x16x55H 7%

24 Rear Hub Carrie
R

% Bag-E

T08666 M3 Nzyzlon Nut
__BRREE
" [[B ............................. 2
T08675 M4x10 Screw
M4x10 1222 T08605
D ... 2 Washr
T08605 Washer \
#hH
o]l
T08666
M3 Nylon Nut
M3fE I HE B —

N\

TO8779
3x51.5 Arm Shaft

3x51. S3EE 4

TO8675
M4x10 Screw

M4x 108224

TG8002

Rear Lower Arm-Left

ETEE-E

Assemble both Left and Right
HELFE

LR

[12]




Rear Suspension
7 ™| Bag-E

T08674
T08943 M3x35 Screw
Arm Mount-RR M3x3588 42

IRE EE FE-RR

/

T08944
0 Degree Bushing-Right

OEHE-H

T08673 e
M3x16 Sorew m et 2
M3x164F 4% < :
T08944
) ™ 0 Degree Bushing-Left
OEME-E
T08945 5
4x71 Arm Shaft —
B > T08944
TR IR ~ 1 Degree Bushing
e ) s >
PR )
Q! %
T08942 &
Arm Mount-RF
2B [E E E-RF T08674

M3x12 Screw
M3x 128842

T08674 M3x12 Screw
M3x12 4242

© |—

T08673 M3x16 Screw
M3x16 1822

T08674 M3x35 Screw
M3x35 222

T08945 4x71 Arm Shaft
AxT1IBE




Rear Shock Tower
20 - B

T08674 M3x10 Screw
10 4242

© D

T08673 M3x6 Screw
M3x6 1824

Ol

T08673 M3x12 Screw
M3x12 4224

T08673 M3.5x25 Screw

M3.5x25 1224

T08622

Ball stud —__

T08673

M3x12 Screw

M3x1218 22
/

T08673
M3.5x25 Screw

M3. 5x2548 4%

\

) T08674
-RrGSgOS Mount o M3x10 Screw
ear Body Moun
' M3x 10422
EEEAE T
TG8013
Rear Shock Tower
JERES

TG8004
Dirtcover Rear-Right

E¥ERR-A

T08673
M3x6 Screw

M3x 618 22
TG8004

Dirtcover Rear-Left

B ER-Z&

Wing Mount
AU w2z | Bag-E

T08673
M3x18 Screw
M3x 188844

T08612
Wing Mount

EREERE

T08673
M3x16 Screw

M3x 164822

M3 Nylon Nut

2
Ms)amzj "
2

~

7

T08666 M3 Nylon Nut
M3fE B2 B

{ )

=7

T08673 M3x16 Screw
M3x16 42

T08673 M3x18 Screw
M3x18 #2%%

(©) (}—

@ ?ﬁ.




Rear Upper Turnbuckle Approx.55mm
BRI Bag-E_ A #955mm J—
/&7 \ 7\ Yﬂ
Rﬁeja:r_ L;ff)per-Left ( & / 4 (-] i o) )
- AProjection.Note direction
EEFD
Approx.55mm
. S KZ355mm —_
. 3 = > € = N
Rﬁej\:r_ ljﬁpper-nght ( & i = - < i ) )
— < —
A Projection.Note direction
ARAE
T08606
7.8 Ball End-Rear Upper — W A—H W
7.8 BkkEE-IF E @) N w T08606
‘ \ A~ — 7.8 Ball Stud
08606 T80z O\~ 7o
7.8 B§II~Stud 5x80 Turnbuckle @
7. 88ksk 5mm 5x80H1#F
TG8021 5x80 Turnbuckle T08606 7.8 Ball End-Rear Upper T08606 7.8 Ball stud T08606 7.8 Ball stud
5x80 fiFF 7.8 TRKEE-IE 7.8 #R3k 7.8 Bk

AT (- VLI

Rear Upper Turnbuckle
LA | Bag-E

Rear Upper Turnbuckle-Right
BELERA-B

T08666
M3 Nylon Nut
M3 U
\ %
&"°
Rear Upper Turnbuckle-Left
T08674 AT
M4x12 Screw _ [ Lt
T08673 Mdx 1288 4%
M4x22 Screw
M4x221R 24 ¢
T08762
Rear Chassis Stiffener Mount
JEXEFEIE B T08676
M3x18 Screw
M3x 184222
T08666
M4 Nylon Nut
TG8006 . ))
Rear Chassis Stiffener M4)EI§!§ o q \
R & naoro
H M3x25 Screw
M3x2542 24
T08674 M4x12 Screw T08676 M3x25 Screw T08676 M3x18 Screw
M4x12 1822 M3x25 4#zz M3x18 1822
______ 2 © [ o—..> O [ [— ...
T08666 M3 Nylon Nut T08666 M4 Nylon Nut T08673 M4x22 Screw
M3JE iR B M4 e iR B M4x22 222
D @
<> [[B ...... 4 ‘ A
1 1 Ture-to -scale diagram 1 Assemble as many times as specified
- | Rk st

FELHE 5]




Rear S i
QY %] Bag-E

M3 4R R}

T08674 M3x10 Screw
M3x 108822

T08674 M3x12 Screw S\
M3x12482% S VL
© [, Y rosera
T08674 Md4x14 Screw — M3«12 Screw
MAx 14484 M3x 12484
T08674
4 M4x14 Screw — \
M4x 144222
T08666 M3 Nylon Nut ! jogerd

M3 AR

o[ oRe
(@)1 [ 1

B 55| Bag-F PR

T08627 2.75mm Plastic Washer T08625/T08626
2. 75mmEBRE I ____ Shock Bottom Cover
HETE \ \
4 T08666
..................... ‘ T08627 \ _ M2.5 Nylon Nut \
T08627 1mm Plastic Washer 2.75 ; M2. 58 o hE i}
A3 ___ 2.75mm Plastic Washer | -9le R ‘ .
1mmZBRR B O 2. 75mmEBR A _Fﬁ_lg_Jo_ntlELShort
| T08627 | Rear-L —
H ........................... 4 N 1236922 ring __— Shock Piston ra_eft&ong
) .3x1.9 O s
TOBT § 1 %4 TR emnz
\ W275805 |
@ U 8 /\ Trgr?wstla?stic Washer ( ‘ ) — 2.7x5.8x0.5 Washer
..................... i ‘ O 2 7)(5 8XO 5@):‘,_ ‘
T08625/T08626 9x1.0 O-ring 1mmEBRS R A T
9x1.0 0If | | \
T08625/T08626 \ \
....................... 4 9x1.0 O-ring
9x1.0 0If \ \
W275805 2.7x5.8x0.5 Washer
2.7x5.8x0. 5T \ \
TUO0880
@ |] -------------------------- 4 -I!-r(ggtfsszhsock Body-Short \ Ifront Shock Shaft-Titan Coaﬁed
T08624 M2.5 Nylon Nut B EE S -1 e -4 5K
M2, 5 R REig & | —Toseos | ~Tuo8s2 | Tose22
[ﬂa / R Rear Shock Shaft-Titan Coated 6.8 Ball End
.................... 4 ear Shock Body-Long | B EI-$E ‘s
FREHSK R R 6. 8FRSKHE
6.8 Ball Stud ‘ | ~ a5
6. 8%k sk T08622
‘ | 6.8 Ball Stud
.............................. 4 6. 8Fkk
| | \ /Eb

\ \ Q\’\

V Assemble both Front and Rear 2 Assemble as many times as specified
BEFIRE FRRHE 76|




55 Bag-F

Eront-Short
BI—#2
Rear-Long
3

4] 23
T08623
| Shock Boot —
\
\
T08625/T08626 | TU0854 \ 2
Shock Top Cover E;p_nt-EShort Front Shock Spring-Hard \ X”
wEEs | (PE L R -1 HA
B TU0856 —)
\ Rear Shock Spring-Hard " — —
| FERSE ,”'Q
&=
| ’_"
| —
\ o= =)
T08622 >
T08625/T08626 §$%El\ &-//
| 18.5x1.5 O-ring d
18.5x1.5 0If
‘ \<>
SN @b 7
‘
| = T08625/T08626 18.5x1.5 O-Ring
18.5x1.5 OFf
\
| /
T08625/T08626
S‘pring Adjuster ;
\ MEETE N\ 4

(& Bag-F

T08622
Plastic Bushing

BIHE

W3591

T08666 M3.5 Nylon Nut
M3. 5f8 iR

S5le

T08622 Plastic Bushing

BRWTE

W3591 3.5x9x1 Washer

3.5xIx1EE
08673

T M3x18 Screw

.2

3.5x9x1 Washer

3.5xx 1B

T08666
M3.5 Nylon Nut

M3. 5fe IR

T08673
M3x18 Screw

M3x 184222

Assemble both Front and Rear
LB =

M3x188Z 22
2

Assemble both Left and Right
AEEFA

Assemble as many times as specified

L&

X2




e | B Bag-F

T08666

M3.5 Nylon Nut
M3. SR AR R

T08666 M3.5 Nylon Nut
M3. 5/ wHE R

i
T08622 Plastic Bushing
BRWE

p==2

W3591 3.5x9x1 Washer
3. 5x9x13

(O]

T08673 M3x18 Screw
M3x 184222

©) ([——

W3591

3.5x9x1 Washer &

3. 5x9x1#

T08622
Plastic Bushing

BRRIE

T08673
M3x18 Screw

M3x 181822

Receiver/Servo
Bag-B/J

W3708 3x7x0.8 Washer

[|3x7x0. s

T08673 M3x8 Screw
M3x8HZ 22

Ol

T08793 M3x15 Screw
M3x 154822

©) (mm—

T08674 M3x8 Screw
M3x81R 22

© [

T08675 M3x5 Screw
M3x548 22
© [

T08793
M3x15 Screw

M3x 154842

w3708
3x7x0.8 Washer

3x7x0. 8

e, B

T08822

Servo Spacer

AR S

T08822

Receiver Cover

To8674 L

M3x8 Screw —— E
M3x81R 22 =

O T02087
@ > Antenna Pipe

R&E

T08675
M3x5 Screw

M3x518 22

T08822

Receiver Box

EWIE

T08822

Servo Mount

fEIARHILEE

L&

Assemble both Left and Right
HEAEAFA

Must be purchased separately

X EEETR 18]




L AN\ /)

M3x101Z 22

T08674
—— MB3x10 Screw

[19]

=
2

BEEH

Assemble as many times as specified

M3x 104822

T08674 M3x10 Screw

Receiver/Servo
30 P Bag-B

1 &
o /
(9]
Q
@ / N
00 o
N > S © 5
< o) &K P2
o N >
> %ﬂ..m
m.ﬂ _|nD.$H
m
N~
™

Must be purchased separately
ERBEMR X




38 Bag-B

T08674 M3x8 Screw
M3x81Z 22

©).__I— 5

ey

L

T08674
M3x8 Screw

M3x8iR 22

39 Electronic speed controller
BT IRRER

| Bag-J

T02087

Double-sided Tape

Must be purchased separately

FRY&R

[20]




Bag-G

T08674 M3x12 Screw
M3x1242 2%

T08674

T08940

Wing Screw Washer

REBuREs

T08940
Wing
= 4

TG8009
Rim

,//%E

35

Assemble as many times as specified
X4 ETESE]

X

Must be purchased separately

HERYR

[21]




B Bag-D/E

TG8015 17m[n Hex Nut
17mm7s FRLENE

17mm Hex Nut

17mm7< A SRR

43 Bag-l

TG8000
Body-Lexan

V Assemble both Left and Right
A HEAMA ,Zl




/
e windows from the inside. /

ask th
PEENG PR MG .

Fek: =

E}X

Paint the body shell from the inside
using spray colors.

HEERHFEBR.

Bag-J

T08660 Mid Clig
SEE

23]
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Parts list for TSTE V2 Truggy-1

T8TE V2R EFL -1

TG8003 TG8060 TG8016 TG8017 H393
ya R o® M5x4 Screw o® M5x4 Screw
45— x4 Screw
ftE-% Tpos of)= o ||o . 13 1pcs
Side Plate-Right Chassis 87mm Center Front CVD 132mm Center Rear CVD Motor Gear-13T
MAR-4 1pos & Tpcs 87mmERHICVD 1pcs 132mme [ECVD 1pes BIEHE-13T 1pes
T08600 T08601 T08603 T08604
King Pin Bushing Left 1 Right 1
- = 1pos o® M3x3 Screw OB s tpos L2 P p
ol o 9242 2pcs Tpes f} W W ]
©mm M2.5x8 Screw
o
Differntial Housing  Differntial Pads #RE 3pos
ZR5 1pcs EFBF 1pcs y
) Differential Case 8§ 48 S}Naybar Mount ) Steering Block
O-ring @ Z B IFAFE R EE 1pcs Front Hub Carriers 12 Degree
0FF 1pcs EiRTE ) BTALEE1 25 ®ag
T08605 TG8001 TG8002
Washer
#E 4pes

Rear Hub Carriers

RREE

Left 1pcs

H<
Right 1pcs

Front Lower Arm
R TIZE

Rear Lower Arm
ETEE

Wing Mount&Body Mount
REEEEETRE

T08606

TG8004

TG8006

OC=05,
6.8 Ball End-Swaybar
6.8 IRSKEE-BH AT

COQ

5.8 BkkEE-FEEfARR

5.8 Ball End-Steering Servo

7.8 Ball End-Rear Upper
7.8 BRKEE-IF E

OO

7.8 Ball End-Front Upper
7.8 BRSKEE-RTE

Dirtcover Rear-Left
T R

Dirtcover Rear-Right
EI%RIR-F 1pcs

T08620 T08622 T08623 T08625 T08626
2pcs A‘Q 2pcs
4pcs  Ball Stud ‘
B3k dpcs  Ball En 4pcs 2pcs 2 2pcs
KM dpos Shock Boot pes 2pes
% —  mm=pe AR 25 S s
Servo Arm Spring Mount 68[]B:|[||s d Front Shock Bod — 2o — 2pcs
pring Moun . t ront Shock Body
1%3&% B ERE 4pcs 6.8 i;‘(% xpcs — A EES ﬁ 2pcs Rfaei%r%f%)g Body ‘ﬁ’ 2pcs
T08627 T08688 T08689
@)z =
© | Jmrpasyae =
g ol
S o Boes
TG8032
Front Bumper U !
Front Shock Absorber Rear Shock Absorber

RIFFIEMR 1pes

RIS 2set

JEBERRS 2set




Parts list for TSTE V2 Truggy-2 T8TE V2EEFi#E6-2

TG8012

TG8013

T08633

T08634

20T lef Gear
20TERIGEE 2pcs

0 ©

4x12x0.2 Washer
4x12x0. 28K 4pcs

6x11x0.2 Washer
6x11x0. 285 2pes

[@im

gt —3 . .
Front Shock Tower Rear Shock Tower Diff Shaft 25x11.5 Pin Diff Connecting Cup
RIBEESE 1pos JEREELR 1pes i 2pcs 2.5x11. 54R%t 2pcs EHRIER 2pos
T08635 T08636 T08637 T08915 TG8005

| —
IO

M3x12 Screw
M3x12884% 4pcs &

L 1

s

O-ring
0IF 1pcs Yoangay
Center Diff Connecting Cup 2.5x16.8 Pin 46T Center Diff Gear-Plastic | |g.ont Body Mount Rear Body Mount
REIRIEM 2pcs ngTﬁGﬁzaﬂpcs iz:glf;;a‘é 1pos 2.5x16. 8§4F 4pcs 46T ETR G -YBFE 1pcs BIZ5F4E 2pcs JEEFHE 2pes
TU0854 TUO856 T08645 T08916 T08647

2pcs

2pcs

/ﬁ\

Front Shock Sprina-Hard Rear Shock Soring-Hard 4x73 Arm Shaft Center Diff Gear Mount Front/Rear Swaybar
ﬁj&%g@%—@p 9 Eﬂ%@%-ag 9 Ax73HREH 2pcs PEWIE 1pcs BIERT AT
TG8009 TG8015 T08651 T08660 B061003/T08662
Buffer Screw
o
- IR 2pcs Small Gip

Wheel Hex Hub ~ 17mm Hex Nut

NSEER 8pcs

)

ol

= NARE 4pcs 1 7mm7N FARIE S 5

im teering Rack id Cli x10x3 Ball Bearing
#HE 2pcs — 22 gf?f gsE'inJr 4pcs SE[EEEEIENT 1pcs 'xlﬂiji—'lﬁllpi% 8pcs ik 6pes
B061305/T08663 | | B0O81605/T08664 || B131904/T08665 || W275805/T08667 || TO8666

ol

©

2.7x5.8x0.5 Washer

v, = \\

\, [[@ bpcs
M3.5 Nylon Nut
N3. 5fe AR

oL

M2 5 Nylon Nut
M2. SR R

6x13x5 Ball Bearing 8x16x5 Ball Bearing 13x19x4 Ball Bearing M3 Nylon Nut M4 Nylon Nut
4% 6pos §17% 6pos ik 6pos 2.7x5.8x0.58 pos | |WOREMS oo wapAigs cpos
W41202/T08668 ||W61102/T08669 | |W3591/T08670 TO8675 TO8678
M3x3 S
@ n M3xX3 l%ciiéevépcs
M3x5 S
@ ‘ M3xX5 i?i(zv;pcs
~ M4x4 Screw
. . M4x4 4822 8pcs
‘ w il M4><10 Screw
| m M4x10 1242 8pcs
4x12x0.2 Washer 6x11x0.2 Washer 3.5x9x1 Washer 5.8x1.9 Diff O-ring

4x12x0.28F 6pcs

6x11x0.28 K 12pcs

3.5XX1#F 6pcs

(‘\ M5><4 Screw
M5x4 #2442 8pcs

5.8x1.9ZR0IF 6pcs

T08673

M3x5 Screw
$244 8pcs

M3x6 Screw
#8242 8pcs

M3x8 Screw
#8242 8pcs

M3x10 Screw
4242 8pcs
M3x12 Screw
#3242 8pcs
M3x16 Screw
#8242 8pcs

M3x18 Screw
1844 8pcs

‘WH“

©

U

M3x30 Screw
222 8pcs

W) 42222 8pcs

M4x10 Screw
#2842 8pcs

M4x22 Screw
244 8pcs

ARGNeeRn M4x14 Screw
| m\ 4244 8pcs

M4x16 Screw
#2%2 8pcs




Parts list for TSTE V2 Truggy-3 TS8TE V2-EEE -3

T08674

M2.5x8 Screw
#244 8pes

© [

(©)
(©) e

M3x8 Screw
$244 8pcs

M3x10 Screw
#2442 8pcs

M3x12 Screw
#242 8pcs

© [
Ol
© s

M3x14 Screw
#8242 8pcs

M3x15 Screw
#8242 8pcs

O
() | s

() | AR

M3x16 Screw
4244 8pcs

M3x18 Screw
#244 8pcs

M3x35 Screw
244 8pcs

(©) o
(©) o

M4x10 Screw
1242 8pes

M4x12 Screw
#42 8pcs

M M4x14 Screw
W 222 8pes

T08679

T02087

TO8676
@ I:ﬂ— I;;ZZSXS Screw
©) [ m———

O

1244 8pcs

M2.5x18 Screw
222 8pcs

M3x10 Screw

©) [ ]
©) [ ]
©) [ ]

M3x14 Screw
1244 8pos

M3x18 Screw
4244 8pcs

M3x20 Screw
#8242 8pcs

1mm Plastic Washer
1mm ¥BERERH 4PCS

@ 2.75mm Plastic Washer
2.75mm $BRFHET 4PCS

3

Double-sided Tape
WEA 1pcs

Antenna Cap
KREENWG 1pcs

— 3.3x1.9 O-ring a_ )
M3x25 S -
Oz O e || O
W131602/T08304 | | W3708/T02081 T08750 T08751 T08752
H Buffer Screw @I:l @I:l
LZhiRss 2
EIRL 2pos Front Hub Carrier Bushing King Pin Bushing
RIS EEHE dpos KEHWE doos
3x7x0.8 Washer
13x16x0.2 Washer 3x7x0.8 Washer @ 3x7X0.88 2 2pcs @(Im ’\14216 Screw @ (Im M4);14 Screw
13x16x0.2# 5 6pcs 3x7x0.8#HF 10pcs RLL Apos BRL 4pos
T0O8753 T08754 TO8755 T08756 T08757
M3x3 Screw
w244 bpcs
6.8 Ball Stud 6.8 Ball Stud 6.8 Ball Stud Swaybar Ball Stud 6.8 Ball Stud
Bkk 6pes Bk 6pes Bksk 6pes BERATERL 6pcs Bkk 6pes
T08758 T08759 T08760 T08768
7.8 Ball End-Rear Upper
7.8 HKE-F L 2pos
6.8 BRKE-FHIAT 2pos 77\ 6.8 Ball End-Steering [I:[‘ID:Q
—/)) 6.8 PRKFE-§51A 2pcs
[ ©
6.8 Ball Stud 6.8 Ball Stud 5.8 Ball End-Steering Servo 7.8 Ball End-Front Upper Shock Top Ball Stud
kL 6pcs Bk 6pes 5.8 TRKEEHERMR 1pos 7.8 BRSKEE-HIE 2pcs B FERSL 4pos
T08763 TUO0839 T08942 T08769
oo JO Spring Mount
o Dji[e1cmmmcie sy
Arm Mount-FF Arm Mount-FR Arm Mount-RF Arm Mount-RR §hock Top Mount
EEEEEFF pos IEEEEEFR pos IZHEEE-RF 1pos IEBEEERR 1pos IR EERE dpos
T0O8770 TO8771 T08772 TG8018 FS306/TG8030
5x8.5 Shaft
/\ 185 . 5x8. 54# 2pcs
‘ ‘ .5x1.5 O-ring ‘I
N 18.5x1.5 0If 4pcs O ‘ 2.5x12.8 Pi @D‘
| e ] | =S aiﬁinr 2pcs
9x1.0 O-ring . Or— ©
Shock Absorber Top cover @ [ng1_ 0 OFF 4pcs CVD Connecting Cup 132mm Drive Shaft M3x6 Screw
BEZEE FE 4dpes CVDIEM 2pcs 132mmf&=h4H 2pcs M3x68RZ2 8pcs




Parts list for TSTE V2 Truggy-4 T8TE V2-FZEE 41-4

TG8019 TG8020 TG8021 TG8022 TO8779
[ am@)m. [ ) E— i N O I i e N . Ol—— =
3x45 Turnbuckle 4x86 Turnbuckle 5x80 Turnbuckle 5x96 Turnbuckle 3x51.5 Arm Shaft

3x45RIFF 2pcs

Ax86FIFF 2pcs

5x80%74F 2pcs

5x96HI#F 2pcs

3x51. 53BEE4H 2pcs

T08945 TG8031 T08821 T08822 TUO880
Receiver Cover
co o FEWHLE Tpes
S IR etatan -
Tmm 2
Battery Mount nrl“-:-:-s
( ] © © EEIEEE 2pes 1.5mm 2pcs [ — ]
| - -
o—— 2mm 2pos
4x71 Arm Shaft Center Differential Plate Velcro Tape e AT Front Shock Shaft-Titan Coated
* ecelver box
MTVBEH 2pos sk EEEE 1pos RRH eocs SIS es UL Taes ABRHHESE 2008
M2.5 Nylon Nut M3x12 Flat Head Hex Screw
T08786 w5 prems ®os |1 TO880S  Waxizgsimnmigi wes || TUO8BB2
M3.5 Nylon Nut M3x14 Flat Head Hex Screw
T08787 = = épos T08806 N 8pcs
M3.5 JEREIREY M3x14F LA FiRL
M3x6 Button Head Hex Screw M3x15 Flat Head Hex Screw
T0O8789 RIS ges || TOB8O7 L 8pos
M3x6F [F kA 7S FRlg s M3x15F kAN A iges
TOB790  \ordBuinieadtioxsoew o, ||TOEOS  MOSFEtHeadtexsoen g, || =
73 < /N RES < /N RES
TO 8791 I’\A/I:X):’IO(;EBt;c_)rl;q I-Le%jmgzx Screw 8pos TO 8 809 I\'ag;(;l g;ﬁtplq—ie_a% ;?eé Screw 8pos Rea}; zic;sir;:;ztan Coated
< /N REL < /N REL Rkt H-PREN 2pcs
TO8792 e emes o e ||T0B810  \oieSmimms - |[Togoad
R < /N RES ~ /N RES
M3x15 Button Head Hex Screw M4x10 Flat Head Hex Screw
T08793 M3 153 EISk P75 iR 42 s | | TOB811 Max10SF LI FtR 42 Bpos @ : @ ,
pcs pcs
T08794  \DNOSSHRRAE > wee ||T08812  \DRISSSEES s
~ /N RES < /N RES
TOB795 Lot e |[Tossts it w || (o) (9) (O
2% /N RES < /N RES
2 2, 2,
TO8797  \sosemsprmme - o || T08814 Witiiime - " am Adust et
. 2 < /N RES RES
M4x14 Button Head Hex Scre M4x10 Set Scre: BAYY
T08799 W sEmLmAmEe e || T08815 M IONAAREL Bpos L
T08800 LSRRGS e | TOBB16  hoser | [T08947
LA /N RES ==
T08801  Wmwmsrmme o o ||TO8819  \oiimmiums
T08802 o sowimmmme = ||84002 Wi
T08803  Wiewsmrmme . = ||83001 o B
Buffer Plate-Plastic
M3x10 Flat Head Hex Screw M3x14 Cap Head Screw
108804 M3x 10 Sk FaiB 22 ses |1 TO8219 M3 1 AIETE KB 22 8pos SERTUR—2B 1pos
M3x18 Cap Head S
T08220  V3x18CapHead Sorew sos | [TG8061 TG8029
Mid Clip Center Differential Mount / (O]
51 1 1 29 *%E/’i* 10pes l:l;;;r Mount M3x1;§$ﬁzrew 3x7x0.8 Washer ﬂx,/ﬂ
S Il Cli EREREE R/ DA E 2 M3x1482%2 2pcs 3x7x0. 88 2pcs
511190 ,J?E-EIE'%@ 10pcs l\E/|5c]3£aj{r£\§|§§nt1 e
84001 [ESusee e
N mm Vasher
M3 Nylon Nut © T8TE © 1mmFr 1pes
87004 N3 EEEiE bpcs - _
M4x14 S
87006 e AR tpos | | DL ia T R
TG8000 T08940 T08956 T08953
Top 1pcs
o= = i
L]
°c ° g 1pos 1pes Left 1pcs %
Wing % Bottom 1pcs
R fpos ° Servo S
Body-Lexan Wing Screw Washer Servo Saver Spring Servo Saver Set 2pcs ‘.’ aver
Z%F-PC 1pcs © mwmigums socs EHEE Tpos i il




Parts list for TSTE V2 Truggy-5 T8TE V2E&EE -5

T08954

T08955

T08762

TUO0886 OP

TUO0875 OP

Servo Saver Body

EMREE Tpcs

Servo Saver Nut

Servo Saver Post

@‘ ‘ [©) 1pes

Rear Chassis Stiffener Mount
JE AT EE R

Left 1 pcs Top 1pes

I —

Rear Wing Mount-Shaft

6.8 Swaybar Ball Stud-Aluminium

=3 B2 1pos ZHHE 2pcs Bottom 1pcs RREE- 2pcs 6. 8B IFATER k48 4pcs
TUO0804 [ | | TUOBO7 3| | H394 H395 TUO0819 OP |
© ©—©
© © S O@O I[ 7 .
g @O@ M4x4 Screw M4x4 Screw °
© © O@O 14 1pcs 16 1pcs ©
(=)
Carbon ESC Mount Aluminium Motor Washer 4MM Motor Gear-14T Motor Gear-15T Carbon Buffer Plate
BARTFERBEZME Tpcs SBTIAHAAMM 1pos BIEE-14T Tpes BIEE-15T pes BRAFE TR 1pcs
OP| 3| | TUO831 TUO842 | | TUO847 (OP |

TU0829

Front Hub Carriers 14 Degree

TUO0830

Front Hub Carriers 12 Degree

Steering Block

Piston 1.2x6-Black

Piston 1.2x6-Black

BIRE 145 RIECEE1 25 B[ FEE1. 2x6-B 2pcs FEE1. 2x6-2 8 2pcs
TUO0876 TU0877 03| | TUO878 33| | TUO879 33| | TUO870 OP|
|
Wing Washer-Aluminium l:l — I:' D:I:l:l
4pcs 4pcs REL-4E 2pos
7.8mm Arm Ball Stud-Aluminium 5 M3x12 Screw Diff Shaft-Aluminium Servo Saver Shaft-Aluminium | | Shock Top Ball Stud-Aluminium
7. 812 Bk 1822 2pcs EiRiM-48 6pcs L3458 2pcs BEE EPRSL-48 4pes
TUO871 OP|
2pcs
5.8/6.8mm Ball Stud-Aluminium
5.8/6. 8Fkk-4R
TUO860G 03 | TUO860B L& | | TUOBGOR 03| | TUO872 L& | | TUO874 OP|
. . . Front Hub Carriers 12 Degree Front Hub Carriers 14 Degree
AN M3 Aluminium 2\ M3 Aluminium 2\ M3 Aluminium BIEEE1 2R BIEEE14RE
Nuts-Golden Nuts-Blue Nuts-Red
= M3tRIEE-E & ~ M3RER R} - = MIERIRR-4T &
10pcs 10pcs 10pcs 1 set 1 set
M4 Aluminium M4 Aluminium M4 Aluminium
Nuts-Golden Nuts-Blue Nuts-Red " "
Z 0 Cak Steering Block Steering Block
MARER R -G & M4SRER R} -1 M4$n9!§ﬁ’; (A= e Pl
3pcs 3pcs 3pcs
TUO0866 03 | TUO867 03 | | TUO868 33 | | TUO869 [ | | TUO884 OP|
M3.5
2pcs 2pCS

Front Sway Bar 2.3
BIFG5i#F-2. 3 1pcs

Front Sway Bar 2.6
BIFG5i#F-2. 6 1pcs

Rear Sway Bar 2.6
ERFAT-2. 6 1pcs

Rear Sway Bar 3.0
EBFRAF-3.0 1pcs

Shock Ball Stud
BRIk 2005




Driver
TETE U2 % Track / Ciy
www.teamcracing.net Event
SETUP SHEET for the TeamC T8ETE V2

Date / /

Track Condition ] Smooth

O Sandy O Soft dirt [ Grass

O Bumpy O Low traction

O Hard soil [ Clay O Wet ODry

O Med traction [ High traction

O Dusty O Other

IH( QISR ARl Shock Mounting&Camber link

Anti-roll bar: O mm
Camber °

Ride height

Front Shocks

Spring
Oil wt
Piston #

Shock Mounting&Camber link

Rear Shocks

Anti-roll bar: O
Camber

Ride height

mm

@6 @0 -0

- 90 - 00

- Oy

@8 -0

2N -

Wheelbase
OLong
O Medium
il OO Short
Spring
Qil wit
Piston #

Brand

Compound
Insert
Wheel

Front

Brand
Compound

Insert
Wheel

Rear

Note

Brand
Oil wt

Brand
Oil wt

Brand
Oil wt

ESC
Front

Motor

LiPo battery
Center Spur

Pinion

Rear
Note
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